

Test Report

REPORT NO: US/2008/40052A-02

Date: 2008/11/21

Page : 1 of 2



GOLDEN TREE PLASTICS CO., LTD.

23 TALIH ST, LUENCHIEN VILLADE, LUENBEY HSIANG, YULIN SHEN TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of client as:

Type of Product: PE CLEAN BAG

Date of Sample Received: 2008/04/07

Date of Testing: 2008/04/08

Test Results:

Test Item	CAS NO.	Test Method	Test Results	Detected Limit	Unit
Fluoride (F ⁻)	016984-48-8	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Chloride (Cl ⁻)	016887-00-6	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²
Ammonium (NH ₄ ⁺)	014798-03-9	With reference to Client's specific method. Analysis was performed by IC.	N.D.	0.0010	µg/cm ²

NOTE : 1.The report is separated for used in vain.
2."ND"non-detected means the test results is lower than detection limit value.

- END -

Signed for and on behalf of
SGS Taiwan Ltd.

Anita Liao
Supervisor

Test Report

REPORT NO: US/2008/40052A-02

Date: 2008/11/21

Page : 2 of 2



GOLDEN TREE PLASTICS CO., LTD.

23 TALIH ST, LUENCHIEN VILLADE, LUENBEY HSIANG, YULIN SHEN TAIWAN

Sample Photo

